


 

June 29, 2010 - FINAL i 
pw://Carollo/Documents/Client/WA/King County/7683E00/Deliverables/Final Report/TOC.docx 

 
KING COUNTY DEPARTMENT OF NATURAL RESOURCES AND PARKS 

 
ASSESSMENT OF POTENTIAL NITROGEN REMOVAL TECHNOLOGIES AT THE 
SOUTH TREATMENT PLANT AND THEIR IMPACT ON FUTURE WATER REUSE 

PROGRAM DEVELOPMENT 
(SOUTH PLANT NITROGEN REMOVAL STUDY) 

 
 

TABLE OF CONTENTS 
 
 

EXECUTIVE SUMMARY 

Page No. 

ES.1 INTRODUCTION ............................................................................................... ES-1 
ES.2 SOUTH PLANT NITROGEN REMOVAL - CURRENT CONFIGURATION ......... ES-1 
ES.3 SOUTH PLANT NITROGEN REMOVAL SCENARIOS ...................................... ES-2 
[...]
2.5.2 Background ............................................................................................. 2-47 



 

June 29, 2010 - FINAL ii 
pw://Carollo/Documents/Client/WA/King County/7683E00/Deliverables/Final Report/TOC.docx 

2.5.3 Methodology ............................................................................................ 2-47 
2.5.4 Categories and Sources of GHG Emissions ............................................ 2-48 
2.5.5 Estimate of GHG Emissions in Terms of “CO2 Equivalents” .................... 2-48 
2.5.6 Description of GHG Emissions Estimates ................................................ 2-49 
2.5.7 Direct GHG Emissions ............................................................................. 2-49 
2.5.8 Indirect GHG Emissions .......................................................................... 2-51 
2.5.9 Summary of GHG Emissions Estimates .................................................. 2-52 

2.6 FINDINGS AND CONCLUSIONS ....................................................................... 2-55 

CHAPTER 3 SOUTH PLANT NITROGEN REMOVAL EFFECT ON  
 RECLAIMED WATER PRODUCTION 

3.1 INTRODUCTION .................................................................................................. 3-1 
3.2 SUMMARY OF RECLAIMED WATER STANDARDS ........................................... 3-1 
3.3 RECLAIMED WATER EVALUATION .................................................................... 3-4 

3.3.1 Reclaimed Water Effects ........................................................................... 3-4 
3.3.2 Reclaimed Water Options Costs ................................................................ 3-7 
3.3.3 Other Effects ............................................................................................. 3-8 

3.4 CONCLUSIONS.................................................................................................... 3-8  
 

 
LIST OF APPENDICES 

APPENDIX A - Evaluation Criteria 
APPENDIX B - Cost Assumptions and Summaries 
 
 

 
LIST OF TABLES 

Table ES.1 8 mg/L TIN (Summer-only) Alternative Footprint Analysis ...................... ES-3 
Table ES.2 3 mg/L TIN (Year-round) Alternative Foot Print Analysis ........................ ES-3 
Table ES.3 8 mg/L TIN (Summer-only) Scoring Matrix .............................................. ES-4 
Table ES.4 3 mg/L TIN (Year-round) Scoring Matrix ................................................. ES-5 
Table ES.5 Estimate Summary for 8 mg/L TIN (Summer-only) Permit Level 

Upgrade to the STP ................................................................................ ES-6 
Table ES.6 Estimate Summary for 3 mg/L TIN (Year-round) Permit Level Upgrade 

to the STP .............................................................................................. ES-6 
Table ES.7 Summary of Relative Reclaimed Water Cost Effects ............................ ES-10 
 
Table 1.1 Current NPDES Permit Summary .............................................................. 1-5 
Table 1.2 Design Influent Flow and Loads ................................................................ 1-7 
Table 1.3 Current Configuration – TIN 8 mg/L Scenario Modeling Results .............. 1-20 
Table 1.4 Current Configuration – TIN 3 mg/L Scenario Modeling Results .............. 1-23 
 
Table 2.1 Nitrogen Removal Alternatives .................................................................. 2-2 
Table 2.2 8 mg/L TIN (Summer-only) Alternative Footprint Analysis ....................... 2-21 
Table 2.3 3 mg/L TIN (Year-round) Alternative Foot Print Analysis ......................... 2-28 
Table 2.4 8 mg/L TIN (Summer-only) Scoring Matrix ............................................... 2-30 
Table 2.5 3 mg/L TIN (Year-round) Scoring Matrix .................................................. 2-31 
Table 2.6 Estimate Summary for 8 mg/L TIN (Summer-only) Permit Level 

Upgrade to the STP ................................................................................. 2-36 
Table 2.7 Estimate Summary for 3 mg/L TIN (Year-round) Permit Level Upgrade 

to the STP ............................................................................................... 2-36 



 

June 29, 2010 - FINAL iii 
pw://Carollo/Documents/Client/WA/King County/7683E00/Deliverables/Final Report/TOC.docx 

Table 2.8 Greenhouse Gases and Global Warming Potentials ................................ 2-49 
Table 2.9 Estimated Annual Total Metric Tons of Carbon Dioxide Equivalent 

Emission.................................................................................................. 2-53 
 
Table 3.1 Definitions of Reclaimed Water ................................................................. 3-2 
Table 3.2 Summary of Reclaimed Water Uses Requiring Nitrogen Removal............. 3-3 
Table 3.3 Summary of Relative Reclaimed Water Costs Effects ............................... 3-7 
Table 3.4 Summary of Other Relative Reclaimed Water Effects................................ 3-8 
 
 

 
LIST OF FIGURES 

Figure ES.1 GHG Comparison ................................................................................... ES-8 
 
Figure 1.1 STP Process Flow Schematic ................................................................... 1-3 
Figure 1.2 STP Arial Photograph ................................................................................ 1-4 
Figure 1.3 Process Schematic for STP BioWin Model ................................................ 1-8 
Figure 1.4 Raw Sewage Flow for the Period from 2005 to 2009 ............................... 1-10 
Figure 1.5 Raw Sewage Loading Data for the Period from 2005 to 2009 ................. 1-11 
Figure 1.6 SVI Data for the Period from 2007 to 2009 .............................................. 1-12 
Figure 1.7 Settleability Data from 2003 Tests Compared to Standard SVI-Based 

Formulas ................................................................................................. 1-13 
Figure 1.8 Temperature Data for the Period from 2005 to 2009 ............................... 1-15 
Figure 1.9 SRT Data for the Period from 2005 to 2009 ............................................. 1-16 
Figure 1.10 Washout Aerobic SRT Values for Nitrifier Organisms .............................. 1-17 
Figure 1.11 MLE Schematic ....................................................................................... 1-19 
Figure 1.12 Bardenpho Schematic ............................................................................. 1-22 
 
Figure 2.1 MLE Schematic ......................................................................................... 2-4 
Figure 2.2 Bardenpho Schematic ............................................................................... 2-6 
Figure 2.3 Step Feed Schematic ................................................................................ 2-7 
Figure 2.4 BAF/DNF Schematic ................................................................................. 2-9 
Figure 2.5 Examples of Media Used in MBBR and IFAS Processes ......................... 2-10 
Figure 2.6 MLE IFAS Schematic .............................................................................. 2-11 
Figure 2.7 Centrate Reaeration Schematic ............................................................... 2-13 
Figure 2.8 MLE Footprint 8 mg/L TIN (Summer only) ............................................... 2-16 
Figure 2.9 MLE – MBR 8 mg/L TIN (Summer only) Footprint ................................... 2-17 
Figure 2.10 MLE – IFAS 8 mg/L TIN (Summer only) Footprint (Conservative 

Sizing) ..................................................................................................... 2-18 
Figure 2.11 MLE – IFAS 8 mg/L TIN (Summer only) Footprint (Aggressive Sizing) .... 2-19 
Figure 2.12 BAF/DNF 8 mg/L TIN (Summer only) Footprint ....................................... 2-20 
Figure 2.13 Bardenpho 3 mg/L TIN (Year round) Footprint......................................... 2-22 
Figure 2.14 Bardenpho-MBR 3 mg/L TIN (Year round) Footprint ............................... 2-23 
Figure 2.15 Bardenpho-IFAS 3 mg/L TIN (Year round) Footprint Conservative 

Sizing ...................................................................................................... 2-25 
Figure 2.16 Bardenpho-IFAS 3 mg/L TIN (Year round) Footprint Aggressive Sizing .. 2-26 
Figure 2.17 BAF/DNF 3 mg/L TIN (Year round) Footprint ........................................... 2-27 
Figure 2.18 BioWin Schematic – 8 mg/L Permit Level ................................................ 2-38 
Figure 2.19 BioWin Schematic – 3 mg/L (Year round) Permit Level ........................... 2-39 
Figure 2.20 Dynamic Influent Flow and Concentration 8 mg/L TIN (Summer only) 

Permit Level ............................................................................................ 2-41 



 

June 29, 2010 - FINAL iv 
pw://Carollo/Documents/Client/WA/King County/7683E00/Deliverables/Final Report/TOC.docx 

Figure 2.21 Dynamic Influent Flow and Concentration 3 mg/L TIN (Year round) 
Permit Level ............................................................................................ 2-42 

Figure 2.22 Dynamic Effluent Flow and Concentration 8 mg/L TIN (Summer only) 
Permit Level ............................................................................................ 2-43 

Figure 2.23 Dynamic Effluent Flow and Concentration 3 mg/L TIN (Year round) 
Permit Level ............................................................................................ 2-44 

Figure 2.24 State Point Diagram for Bardenpho BNR................................................. 2-46 
Figure 2.25 GHG Comparison .................................................................................... 2-54 
 
Figure 3.1 Site Requirements for 98 mgd of Conventional Filtration ........................... 3-5 
Figure 3.2 Site Requirements for 36 mgd of Conventional Filtration ........................... 3-6 
  



 

June 29, 2010 - FINAL v 
pw://Carollo/Documents/Client/WA/King County/7683E00/Deliverables/Final Report/TOC.docx 

 
ABBREVIATIONS 

AACE Association for the Advancement of Civil Engineering 

AB32 Assembly Bill 32 

BAF Biological Aerated Filter 

BNR Biological Nitrogen Removal 

BOD5 Biochemical Oxygen Demand (5-day) 

C Celsius 

CARB California Air Resources Board 

CAS Conventional Activated Sludge 

CCAR GRP California Climate Action Registry General Reporting Protocol 

cfm Cubic Feet per Minute 

CH4 Methane 

County King County 

CO2 Carbon Dioxide 

CO2e Equivalent CO2 

DAFT Dissolved Air Flotation Thickener 

DIN Dissolved Inorganic Nitrogen 

DNF Denitrifying Filter 

DO Dissolved Oxygen 

Ecology Department of Ecology 

EPA Environmental Protection Agency 

fbf Filterable BOD5 Fraction 

fvu Non-biodegradable Volatile Fraction 

GHG Greenhouse Gas 

gpd Gallons per Day 

gpd/sf Gallons per Day per Square Foot 

GWP Global Warming Potential 

HOCI Hypochlorite 

IFAS Integrated Fixed Film Activated Sludge 

IPCC International Panel on Climate Change 

LOTT Lacey, Olympia, Tumwater, Thurston County 

MBBR Moving Bed Bioreactor 

MBR Membrane Bioreactor 

MG Million Gallons   



 

June 29, 2010 - FINAL vi 
pw://Carollo/Documents/Client/WA/King County/7683E00/Deliverables/Final Report/TOC.docx 

mg/L Milligrams per Liter 

mgd Million Gallons per Day 

mL/g Milliliter per Gram 

MLE Modified Ludzak-Ettinger 

MCLG Maximum Containment Limit Goal 

MLR Mixed Liquor Return 

MLSS Mixed Liquor Suspended Solids 

N Nitrogen 

N2O Nitrous Oxide 

NH4+ Ammonium Ion 

NDN Nitrification/Denitrification 

NH4MgPO4 6H2O Ammonium Magnesium Phosphate 

NO3
- Nitrate Ion 

NPDES National Pollutant Discharge Elimination System 

NR Nitrogen Removal 

O&M Operation and Maintenance 

POTW Publically Owned Treatment Works 

ppd Pounds per Day 

ppd/kcf Pounds per Day per Thousand Cubic Feet 

ppd/sf Pounds per Day per Square Foot 

RAS Return Activated Sludge 

SF Square Foot 

SRT Solids Residence Time 

STP South Treatment Plant 

SVI Sludge Volume Index 

TIN Total Inorganic Nitrogen 

TKN Total Kjeldahl Nitrogen 

TSS Total Suspended Solids 

U.S. United States 

WAS Waste Activated Sludge 

WERF Water Environment Research Foundation 

WWTP Wastewater Treatment Plant 



June 29, 2010 - FINAL ES-1 
pw://Carollo/Documents/Client/WA/King County/7683E00/Deliverables/Final Report/ES.docx 

Executive Summary 

ES.1 INTRODUCTION 
According to the Washington State Department of Ecology (Ecology 2008b), portions of 
South Puget Sound do not meet Washington State water quality standards for dissolved 
oxygen (DO). Ecology is concerned that algal growth stimulated by nitrogen loadings to 
Puget Sound is causing DO depression in near-bottom regions. In 2006 Ecology began a 
major study to determine the extent of low DO and how nitrogen from a variety of sources 
affects DO levels. While it is not clear how Ecology will use the results of its studies to 
establish future regulatory limits, King County (County) has undertaken this project to 
evaluate potential effects of future nitrogen removal requirements for the King County South 
Treatment Plant (STP).  

This report is divided into three chapters. Chapter 1 describes project assumptions and 
evaluates how much flow the existing STP could process if required to comply with a 
summer seasonal limit of 8-milligrams per liter (mg/L) TIN (Total Inorganic Nitrogen) or an 
annual limit of 3-mg/L TIN and what modifications would be required for nitrogen removal. 
Chapter 2 evaluates the potential effects (e.g., tankage, footprint, cost, greenhouse gas 
emissions) to the STP if it were required to meet the assumed seasonal or year-round limit 
while maintaining its current rated capacity (144-million gallons per day (mgd) max month 
year-round and 98-mgd max month during summer). Chapter 3 evaluates the effects that 
implementing nitrogen removal would have on reclaimed water production at the STP.  

ES.2 SOUTH PLANT NITROGEN REMOVAL - CURRENT 
CONFIGURATION 

A project team was assembled to evaluate the effects of potential future nitrogen limits on 
the capacity of the STP. A full-plant model was developed and calibrated to operating data 
collected at the plant. The project team decided upon two effluent nitrogen scenarios 
representing potential permitting scenarios: (1) a summer effluent limit of 8 mg/L TIN and 
(2) a year-round effluent limit of 3 mg/L TIN. As part of a project workshop, the project team 
also decided that the capacity rating of the current plant to meet the two target nitrogen 
effluent scenarios would be determined with one aeration basin and one secondary clarifier 
out of service.  

Based on these assumptions, the modeled capacity of the current STP to meet the summer 
effluent limit of 8 mg/L TIN is 36 mgd. This capacity rating was based on operating the 
existing aeration basins in a Modified Ludzak-Ettinger (MLE) configuration. To meet this 
effluent limit, minor modifications would be needed at the current plant including the 
addition of baffle walls, mixed liquor return (MLR) pumps and a chemical delivery system. 
However, major construction would be needed (onsite or offsite) to meet the current 
maximum summer month flow of 98 mgd and replace the 62 mgd of capacity lost as a 
result of the nitrogen removal modifications.  



June 29, 2010 - FINAL ES-2 
pw://Carollo/Documents/Client/WA/King County/7683E00/Deliverables/Final Report/ES.docx 

Based on the assumptions established in the first workshop, the modeled capacity of the 
current STP to meet the year-round effluent limit of 3 mg/L TIN was determined to be 30 
mgd. This capacity rating was based on operating the existing aeration basins in a 
Bardenpho configuration. To meet this effluent limit, minor modifications would be needed 
at the current plant including the addition of baffle walls, MLR pumps and a chemical 
delivery system. However, construction would be needed (onsite or offsite) to meet the 
current maximum month flow of 144 mgd and replace the 114 mgd of capacity lost as a 
[...]
Table ES.7 shows that the cost of implementing reclaimed water by conventional filtration is 
approximately $104 million in present worth capital and operating and maintenance costs. If 
a 3 mg/L (year-round) TIN permit limit project using parallel MBR were implemented, this 
cost would be avoided.  

The relative present worth cost of implementing 36 mgd of reclaimed water production for 
non-nitrified effluent would be approximately $45 million. This would represent a savings of 
approximately $45 million over providing full summer reclaimed water production today from 
non-nitrified STP effluent. This relative savings in reclaimed water production would be 
realized if the 8 mg/L (summer-only) parallel MBR project were implemented. 
 



 

June 29, 2010 - FINAL ES-10 
pw://Carollo/Documents/Client/WA/King County/7683E00/Deliverables/Final Report/ES.docx 

Table ES.7 Summary of Relative Reclaimed Water Cost Effects 
South Plant Nitrogen Removal Study  
King County Department of Natural Resources and Parks Wastewater 
Treatment Division 

Treatment Process Current Approach.   
Non-nitrified 
Secondary 

Effluent. No new 
facilities.  

Summer only. 

8 mg/l TIN Summer 
Limit 

Parallel MLE-MBR 
Processes 

3 mg/l TIN All-year 
Limit 

 

Add’l Sand Filtration 
Req’d 

98 mgd sand filters MLE 
Effluent 
36 mgd 

sand 
filters 

MBR 
Effluent 
62 mgd - 
no sand 

filters 

MBR Effluent 
114 mgd – no sand 

filters 

Capital Cost $57M $23M $0 $0 
Annual O&M Cost $3.1M/yr $1.4M/yr $0 $0 
Disinfection Assumed equal cost for all alternatives. 
Present Worth O&M(1) $47M $22M $0 
Total Present Worth  $104M $45M $0 

(1) Present worth O&M values calculated assuming a 3% discount rate over a 20-year 
 period on calculated current yearly O&M costs. 

Notes: 

ES.5 FINDINGS AND CONCLUSIONS 
The principle findings and conclusions of this report are the following: 

1. At a project workshop two potential nitrogen removal permit requirements were 
determined to bracket potential permit limits that could be applied by the Department 
of Ecology in response to South Puget Sound water quality studies: 1) a “least 
stringent” potential effluent limit of 8 mg/L TIN for the summer months only and 2) a 
“most stringent” potential limit of 3 mg/L TIN year-round. 

2. Based on assumptions developed at project workshops, the modeled capacity of the 
current STP, with minor modifications, to meet the “least stringent” summer effluent 
limit was 36 mgd. Major modifications that would be needed would be construction of 
a new treatment plant to treat the remainder of the summer flow (approximately 62 
mgd).  

3. The modeled capacity of the current STP to meet, with minor modifications, the “most 
stringent” year-round effluent limit was 30 mgd. Major modifications that would be 
needed would be construction of a new treatment plant to treat the remainder of the 
flow (approximately 114 mgd).  

4. A large number of potential nitrogen removal alternatives were considered for each 
potential permit scenario and reduced to four for each permit scenario. Potential 
effects of each of these upgrade strategies were estimated using a series of criteria 



 

June 29, 2010 - FINAL ES-11 
pw://Carollo/Documents/Client/WA/King County/7683E00/Deliverables/Final Report/ES.docx 

including capital cost, O&M cost, risk, flexibility, footprint, energy, odor generation 
potential, compatibility with existing processes, effect on biosolids quantity, and the 
amount and quality of reclaimed water produced. Each of these criteria were scored 
from 1 (low) to 3 (high) and tallied to determine the ranking. The final ranking 
indicated that for the 8 mg/L TIN (summer-only) permit level, the most promising 
upgrade strategy would be to upgrade the existing CAS process at the STP to 
provide for anoxic and aerobic treatment in two stages by a MLE process and to 
construct a parallel nitrogen removing MBR process to treat the remainder of the flow. 
For the 3 mg/L TIN (year-round) discharge alternative a similar strategy was selected, 
but using a four-stage anoxic and aerobic process (the Bardenpho process). It was 
concluded that two other processes, BAF/DNF and IFAS processes, were potentially 
cost-effective and have similar enough other effects that they should be considered 
for pilot testing in the future.  

5. The incremental present worth cost for upgrade of the STP to meet an 8 mg/L TIN 
permit level during the summer months is estimated at approximately $680 million 
more than continuing operation of secondary treatment over the next twenty years. 
The estimated incremental present worth cost for upgrade of the STP to meet a 3 
mg/L TIN (year-round) permit level is approximately $1,430 million more than the cost 
of continuing with secondary treatment. 

6. It was concluded that meeting an 8 mg/L TIN summer permit level would result in 
nearly two thirds more GHG emissions from the STP compared to the currently-used 
CAS process and that a 3 mg/L TIN year-round permit level would result in 
approximately three times more GHG emissions compared to continuing with 
secondary treatment at the STP.  

7. If BNR were implemented at the STP, between 36 and 98 mgd of effluent would be 
made available that would be suitable for reclaimed water use. Assuming that the 
costs of production of this water were required for BNR in any case, this water would 
be available for reclaimed use at a relative savings over the costs of production of the 
water using conventional gravity sand filtration. Cost savings would be in the range of 
$45 to $104 million, depending on the level of nitrogen removal implemented. There 
would also be a savings in land area of between one quarter and one acre and a 
savings of a small amount in electricity consumption and GHG emissions, compared 
to production of the same amount of reclaimed water using media filtration if BNR 
treatment facilities were not available. 



June 29, 2010 - FINAL 1-1 
pw://Carollo/Documents/Client/WA/King County/7683E00/Deliverables/Final Report/Ch01.docx 

Chapter 1 

SOUTH PLANT NITROGEN REMOVAL - 
CURRENT CONFIGURATION 

1.1 INTRODUCTION 
According to the Washington State Department of Ecology (Ecology 2008b), portions of 
South Puget Sound do not meet Washington State water quality standards for dissolved 
oxygen (DO). Ecology is concerned that algal growth stimulated by nitrogen loadings to 
Puget Sound is causing DO depressions in near-bottom regions. The form of nitrogen of 
greatest interest to Ecology is dissolved inorganic nitrogen (DIN), which is the sum of 
nitrate, nitrite, and ammonium. In 2006 Ecology began a major study to determine the 
extent of low DO and how nitrogen from a variety of sources affects DO levels. The primary 
concern was with South Puget Sound below the Tacoma Narrows, but because it was 
thought that circulation of nitrogen from the north could cause low DO effects, the Central 
Puget Sound area north of the Tacoma Narrows and south of Edmonds was included in the 
study. All of King County’s wastewater treatment plants (WWTP) discharge to the Central 
Puget Sound. The scope of work for the Ecology study includes data collection, developing 
hydrodynamic and water quality models, and simulating alternative management scenarios.  

To date Ecology has completed data collection and hydrodynamic modeling. The last 
elements of Ecology’s scope of work are being completed in 2010. Ecology produced two 
significant conclusions from its data collection effort (Ecology, 2008a):  

• Nitrogen is the main pollutant that causes low dissolved oxygen levels. 

• In September 2007, wastewater treatment plants contributed 80 percent of the 
watershed DIN load to South Puget Sound (nitrogen loads in late summer are 
particularly important because this is when DO levels are the lowest). Because of the 
greater population density in the Central Puget Sound study area, the sum of WWTP 
DIN loadings from the combined Central and South Puget Sound area contributed 
over 90 percent of the watershed DIN load to the combined Central and South Puget 
Sound. 

Results of the hydrodynamic modeling are available as an external review draft (Ecology, 
2009). These results conclude that “Based on predicted dilution levels derived from water 
column maximum dye concentrations during September 16-30, 2007, dye from South and 
Central Puget Sound exchanges through the Tacoma Narrows (Figure ES-7). Therefore, 
we cannot rule out the influence of Central Puget Sound sources on South Puget Sound 
water quality. However, the results are not sufficient to rule in an influence either given the 
complexity of nutrient transport and transformation within marine environments. The water 
quality model is needed to quantify the link between sources and water quality 
impairments.” Results of the water quality transport modeling are expected in 2010.  



 

June 30, 2010 - FINAL 1-2 
pw://Carollo/Documents/Client/WA/King County/7683E00/Deliverables/Final Report/Ch01.docx 

With this background King County (the County) undertook the current project to “determine 
the effectiveness and costs of a range of treatment scenarios designed to reduce nitrogen 
discharged by the South Treatment Plant (STP)” (from scope of work for King County 
Contract E00025E07). An initial project team workshop was conducted on October 1, 2009 
where the project assumptions were established.  

Three memoranda were produced as part of this project. The first memorandum evaluated 
how much flow the existing STP could process if required to comply with two different levels 
of nitrogen removal and what modifications would be required for each. The second 
memorandum evaluated the potential effects on the STP (in terms of additional tankage, 
footprint, cost, and greenhouse gas emissions) if it were required to meet the assumed 
seasonal or year-round limit while maintaining its current rated capacity (144-million gallons 
per day (mgd) max month year-round and 98-mgd max month during summer). The third 
memorandum evaluated effects on the reclaimed water program for the County. These 
three memoranda have been incorporated, respectively, into Chapters 1, 2, and 3 of this 
report.  

The purpose of this first chapter is to describe the process used to determine target effluent 
nitrogen limits and the re-rated capacity of the current STP to meet these target nitrogen 
limits. 

1.2 BACKGROUND 

1.2.1 Description of Existing Plant 

The STP was built in 1965 on a 94 acre site in Renton, Washington. The plant has been 
modified several times since 1965; a schematic of the current plant and an aerial overview 
are shown in Figures 1.1 and 1.2.  

Wastewater enters the plant through the Eastside and South Interceptors. Rags and paper 
are removed through coarse bar screens and grit is removed in pre-aerated grit tanks. 
Screened, degritted wastewater flows to 12 primary clarifiers, where approximately 60 
percent of total suspended solids (TSS) are removed. Primary clarifier effluent flows by 
gravity to four aeration basins.  

The aeration basins are operated in a plug flow mode and wastewater, mixed with return 
activated sludge (RAS) flows through the basin in a serpentine manner. The first one-eighth 
of each basin is not aerated and acts as selector, limiting growth of filamentous bacteria. 
Mixed liquor suspended solids (MLSS) are clarified in 24 secondary clarifiers. Secondary 
effluent is disinfected in chlorine contact channels using a hypochlorite solution prior to 
discharge in the Puget Sound.  
  



 

pw:\\Carollo\Documents\Client\WA\King County\7683E00\Deliverables\Final Report\Fig 1.1.docx 

 

STP PROCESS FLOW SCHEMATIC 
 

FIGURE 1.1 
 

KING COUNTY DEPARTMENT OF NATURAL  
RESOURCES AND PARKS 

ASSESSMENT OF POTENTIAL NITROGEN REMOVAL TECHNOLOGIES AT 
THE SOUTH TREATMENT PLANT AND THEIR IMPACT ON FUTURE 

WATER REUSE PROGRAM DEVELOPMENT 



 

pw:\\Carollo\Documents\Client\WA\King County\7683E00\Deliverables\Final Report\Fig 1.2.docx 

 

STP AERIAL PHOTOGRAPH 
 

FIGURE 1.2 
 

KING COUNTY DEPARTMENT OF NATURAL  
RESOURCES AND PARKS 

ASSESSMENT OF POTENTIAL NITROGEN REMOVAL TECHNOLOGIES AT THE SOUTH TREATMENT 
PLANT AND THEIR IMPACT ON FUTURE WATER REUSE PROGRAM DEVELOPMENT 

 



June 29, 2010 - FINAL 1-5 
pw://Carollo/Documents/Client/WA/King County/7683E00/Deliverables/Final Report/Ch01.docx 

1.2.2 Summary of Current NPDES Permit 

The STP’s current National Pollution Discharge Elimination System (NPDES) permit was 
issued in 2009 and expires in 2014. The permit is summarized in Table 1.1 for the plant’s 
main Puget Sound outfall. The current STP permit does not regulate effluent nitrogen but it 
does require the plant to monitor the final effluent for total ammonia (concentration and 
load), nitrate-nitrite, and total Kjeldahl nitrogen (TKN) concentration, monthly.  
 

Table 1.1 Current NPDES Permit Summary 
South Plant Nitrogen Removal Study 
King County Department of Natural Resources and Parks Wastewater 
Treatment Division 

Parameter Average Monthly(1) Average Weekly(2) 

BOD5 
30 mg/L, 36,000 ppd, 85% 
removal of influent BOD5 45 mg/L 54,000 ppd 

TSS 
30 mg/L, 36,000 ppd, 85% 

removal of influent TSS 45 mg/L, 54,000 ppd 
Fecal Coliform Bacteria(3) 200/100 mL 400/100 mL 

pH(4) 
Daily minimum is equal to or greater than 6.0 and the daily 

maximum is less than or equal to 9.0 
Parameter Average Monthly(1) Maximum Daily(5) 
Total Residual Chlorine 0.5 mg/L 0.75 mg/L 
Notes: 
(1) Average monthly effluent limit means the highest allowable average of daily discharges over a 

calendar month. To calculate the discharge value to compare to the limit, you add the value of 
each daily discharge measured during a calendar month and divide this sum by the total 
number of daily discharge measured. See footnote 3 for fecal coliform calculations. 

(2) Average weekly discharge limitation means the highest allowable average of “daily 
discharges” over a calendar week, calculated as the sum of all “daily discharges” measured 
during a calendar week divided by the number of “daily discharges” measured during that 
week. See footnote 3 for fecal coliform calculations. 

(3) To calculate the average monthly and average weekly values for fecal coliforms, you must use 
the geometric mean. Ecology gives directions to calculate this value in publication No. 04-10-
020, Information Manual for Treatment Plant Operators.  

(4) Indicates the range of permitted values. The Permittee must report the instantaneous 
maximum and minimum pH monthly. Do not average pH values. 

(5) Maximum daily effluent limit means the highest allowable daily discharge. The daily discharge 
means the discharge of a pollutant measured during a calendar day. The daily discharge is 
the average measurement of the pollutant over the day. This does not apply to pH. 

The current permit lists plant flows and loads: 

• Maximum month design flow of 144 mgd 

• Peak instantaneous design flow of 325 mgd 

• Maximum month five day biochemical oxygen demand (BOD5) loading of 251,000 
pounds per day (ppd)  

• Maximum month TSS loading of 235,000 ppd 



June 29, 2010 - FINAL 1-6 
pw://Carollo/Documents/Client/WA/King County/7683E00/Deliverables/Final Report/Ch01.docx 

1.3 NITROGEN LIMIT SCENARIOS 
This section describes the process used to determine target nitrogen limits for use in project 
nitrogen removal scenarios. The nitrogen concentration in WWTP effluent is regulated to 
either protect human health or the environment. Since nitrate in drinking water can be 
responsible for the “blue baby syndrome”, the Environmental Protection Agency (EPA) has 
set a maximum contaminant limit goal (MCLG) of 10 milligrams per liter (mg/L) for nitrate 
(measured as nitrogen) in public drinking water supplies. From the perspective of effects on 
the human environment: since nitrogen can limit algal growth, decreasing effluent nitrogen 
concentration can improve the quality of the receiving water. The Lacey, Olympia, 
[...]
a nitrogen removal alternative to add capacity. Centrate reaeration was selected at the 
workshop to serve as the representative process for side stream treatment. 
  



 

pw:\\Carollo\Documents\Client\WA\King County\7683E00\Deliverables\Final Report\Fig 2.7.docx 

 

CENTRATE REAERATION SCHEMATIC 
 

FIGURE 2.7 
 

KING COUNTY DEPARTMENT OF NATURAL  
RESOURCES AND PARKS 

ASSESSMENT OF POTENTIAL NITROGEN REMOVAL TECHNOLOGIES AT THE SOUTH TREATMENT 
PLANT AND THEIR IMPACT ON FUTURE WATER REUSE PROGRAM DEVELOPMENT 



June 29, 2010 - FINAL 2-14 
pw://Carollo/Documents/Client/WA/King County/7683E00/Deliverables/Final Report/Ch02.docx 

2.2.2 Initial Alternatives Screening Results 

At the first workshop in October 2009, four nitrogen removal alternatives were selected for 
further evaluation for each nitrogen removal scenario. These selected alternatives 
represent a range of different biological alternatives including suspended growth, attached 
growth, and hybrid processes. For the 8 mg/L TIN (summer-only) scenario, the selected 
processes were:  

• MLE  

• MLE – MBR 

• MLE – IFAS  

• BAF/DNF 

For the 3 mg/L TIN (year-round) scenario, the selected processes were:  

• Bardenpho 

• Bardenpho – MBR 

• Bardenpho – IFAS 

• BAF/DNF 

The following section discusses initial evaluation of these alternatives and selection of a 
representative alternative for each nitrogen removal permit scenario for a more detailed 
evaluation. For each representative alternative, side stream treatment was evaluated to 
determine whether additional treatment could reduce the footprint and cost of the 
alternative. 

2.2.3 Nitrogen Removal Alternatives Analysis 

The four selected alternatives for each nitrogen limit scenario were evaluated to determine 
a relative cost and footprint for each alternative. This section summarizes these findings.  

2.2.3.1 8 mg/L TIN (summer-only) Scenario 

For each of the alternatives evaluated under the 8 mg/L TIN (summer-only) scenarios, 
except for the BAF/DNF alternative, it was assumed that the aeration basins would operate 
with a 9-day aerobic SRT during maximum summer month flows (98 mgd) with one basin 
out of service. Additionally, it was assumed that new aeration tanks would be the same side 
water depth as the current tanks. 

For the MLE alternative, nine new aeration tanks with a total volume of 42 million gallons 
(MG) would be required in addition to the existing four aeration tanks. The existing four 
tanks would provide a capacity of 30 mgd (assuming one tank out of service) and the 



June 29, 2010 - FINAL 2-15 
pw://Carollo/Documents/Client/WA/King County/7683E00/Deliverables/Final Report/Ch02.docx 

additional nine aeration tanks would provide an additional 68-mgd capacity. All of the 
aeration tanks (existing and new) would require baffles, mixers, mixed liquor return pumps 
and methanol storage and dosing equipment. No additional clarifiers would be required. 
The capacity of the existing plant would be less than the de-rated capacity described in 
Chapter 1 because this alternative assumes that all the summer maximum month flow is 
directed to the existing clarifiers, while the capacity rating in Chapter 1 assumed only 30-40 
mgd through the existing clarifiers. This higher flow results in a decreased MLSS 
concentration and reduces the capacity of the existing plant to meet projected growth 
consistent with the Regional Wastewater Services Plan or to respond to future, more 
restrictive, effluent standards. This alternative would fit on the site but would leave no room 
for expansion. Figure 2.8 provides a schematic of the footprint of this alternative. 

For the MLE-MBR alternative, two new aeration tanks and 11 new membrane tanks would 
be built with a capacity for 62 mgd of maximum month flow. This new MBR facility would be 
operated as a separate, parallel secondary process. The two new MBR aeration tanks (with 
a volume of 4.7 MG each) would have a greater capacity than the CAS aeration tanks 
because the membranes can perform at a very concentrated MLSS concentration 
compared to the clarifiers. The existing aeration tanks and clarifiers would be modified for 
the MLE process, and have a capacity of 36 mgd assuming one aeration tank out of 
service. No additional clarifiers would be required. As is shown in Figure 2.9, this alternative 
would fit on the site and would retain room for expansion to meet projected growth. 

In the MLE-IFAS alternative, the existing aeration basins would be converted to IFAS 
basins. Depending on manufacturer’s claims and assumed packing densities, (between 1 to 
5) new aeration basins would be required with a volume of 4.7 MG each. This alternative 
would fit on the site as is shown in Figures 2.10 and 2.11.  

For the BAF/DNF alternative, the existing plant would be operated in the same manner as it 
is currently operated, resulting in no change in capacity. To achieve the 8 mg/L TIN 
(summer-only) limit, 25 BAF units and 14 DNF units would be added. This sizing was based 
on an ammonia loading rate of 60 pounds per day per thousand cubic foot (ppd/kcf) of filter 
volume for nitrification and 120 ppd/kcf of nitrate loading for denitrification. Methanol 
addition would be required at the DNF. This alternative fits on the site and allows for 
expansion as is shown in Figure 2.12. 

Table 2.2 summarizes the footprint requirements of each alternative. Footprint estimates 
are primarily for comparative purposes and do not currently account for other features that 
can consume footprint such as roads, odor control, and ancillary equipment. The MLE 
alternative requires the greatest footprint and provides very little space for the plant to 
expand to treat future flows or to respond to future changes in effluent quality requirements 
while the BAF/DNF and MLE-MBR alternatives provide the most available space for future 
expansion. The MLE-IFAS alternative could be very attractive from a footprint standpoint if 
the most aggressive of the manufacturer’s performance and design criteria could be 
confirmed. 
  



 

pw:\\Carollo\Documents\Client\WA\King County\7683E00\Deliverables\Final Report\Fig 2.8.docx 

 

MLE FOOTPRINT 8 MG/L TIN (SUMMER ONLY) 
 

FIGURE 2.8 
 

KING COUNTY DEPARTMENT OF NATURAL  
RESOURCES AND PARKS 

ASSESSMENT OF POTENTIAL NITROGEN REMOVAL TECHNOLOGIES AT THE SOUTH TREATMENT 
PLANT AND THEIR IMPACT ON FUTURE WATER REUSE PROGRAM DEVELOPMENT 

New Aeration 
Basins 

Existing aeration 
basins modified with 
new baffle walls, 
mixers and diffusers 



 

pw:\\Carollo\Documents\Client\WA\King County\7683E00\Deliverables\Final Report\Fig 2.9.docx 

 

MLE – MBR 8 MG/L TIN (SUMMER ONLY) FOOTPRINT 
 

FIGURE 2.9 
 

KING COUNTY DEPARTMENT OF NATURAL  
RESOURCES AND PARKS 

ASSESSMENT OF POTENTIAL NITROGEN REMOVAL TECHNOLOGIES AT THE SOUTH TREATMENT 
PLANT AND THEIR IMPACT ON FUTURE WATER REUSE PROGRAM DEVELOPMENT 

New 
Aeration 
Basins 

New 
Membrane 

Tanks 

New aeration basins 
modified with baffle 
walls, diffusers and 
mixers 



 

pw:\\Carollo\Documents\Client\WA\King County\7683E00\Deliverables\Final Report\Fig 2.10.docx 

 
MLE – IFAS FOOTPRINT 8 MG/L TIN (SUMMER ONLY) 

(CONSERVATIVE SIZING) 
 

FIGURE 2.10 
 

KING COUNTY DEPARTMENT OF NATURAL  
RESOURCES AND PARKS 

ASSESSMENT OF POTENTIAL NITROGEN REMOVAL TECHNOLOGIES AT THE SOUTH TREATMENT 
PLANT AND THEIR IMPACT ON FUTURE WATER REUSE PROGRAM DEVELOPMENT 

New Aeration 
Basins with 
IFAS media 

Existing basins 
modified with baffle 
walls, diffusers and 
mixers along with IFAS 
media 



 

pw:\\Carollo\Documents\Client\WA\King County\7683E00\Deliverables\Final Report\Fig 2.11.docx 

 

MLE – IFAS FOOTPRINT 8 MG/L TIN (SUMMER ONLY) 
(AGGRESSIVE SIZING) 

 
FIGURE 2.11 

 
KING COUNTY DEPARTMENT OF NATURAL  

RESOURCES AND PARKS 
ASSESSMENT OF POTENTIAL NITROGEN REMOVAL TECHNOLOGIES AT THE SOUTH TREATMENT 

PLANT AND THEIR IMPACT ON FUTURE WATER REUSE PROGRAM DEVELOPMENT 

New Aeration 
Basins, with IFAS 
media 

Existing aeration 
basins modified with 
new baffle walls, 
mixers and diffusers 
along with IFAS media 



 

pw:\\Carollo\Documents\Client\WA\King County\7683E00\Deliverables\Final Report\Fig 2.12.docx 

 

BAF/DNF 8 MG/L TIN (SUMMER ONLY) FOOTPRINT 
 

FIGURE 2.12 
 

KING COUNTY DEPARTMENT OF NATURAL  
RESOURCES AND PARKS 

ASSESSMENT OF POTENTIAL NITROGEN REMOVAL TECHNOLOGIES AT THE SOUTH TREATMENT 
PLANT AND THEIR IMPACT ON FUTURE WATER REUSE PROGRAM DEVELOPMENT 

DAF 

DNF 



June 29, 2010 - FINAL 2-21 
pw://Carollo/Documents/Client/WA/King County/7683E00/Deliverables/Final Report/Ch02.docx 

 

Table 2.2 8 mg/L TIN (Summer-only) Alternative Footprint Analysis 
South Plant Nitrogen Removal Study 
King County Department of Natural Resources and Parks Wastewater 
Treatment Division 

 MLE MLE-MBR MLE-IFAS BAF / DNF 
Total added basins, acres 8.3 2.5 .9 to 4.4 2.3 
Approximate full-buildout 
capacity assuming no 
expansion on the biosolids 
site(1) 

144 mgd 270 mgd 210 – 360 mgd 270 mgd 

Notes: 
(1) Capacity ratings are based on maximum month flows during the summer months. The 

maximum month flow capacity of the current plant for summer flows is 98 mgd. The assumed 
density of aeration basins is based on the proposed STP site buildout layout provided by the 
County. No extra allowances were made for roads or ancillary facilities. 

2.2.3.2 3 mg/L TIN (Year-round) Scenario 

For the first three of the 3 mg/L TIN (year-round) scenarios (excluding the BAF/DNF 
alternative), it was assumed that the aeration basins would operate at a 13-day aerobic 
SRT during the maximum month loads and flows (144 mgd) with one basin out of service. 
Modification of the existing aeration tanks would be required for each of these three 
alternatives. Methanol addition would be required for all four alternatives. 

For the Bardenpho alternative, 24 new aeration tanks (each with a volume of 4.6 MG) and 
four new secondary clarifiers would be required in addition to the existing four aeration 
tanks and 24 clarifiers. Once modified, the existing four tanks would provide a capacity of 
17 mgd (assuming one aeration tank is out of service) and the additional 24 aeration tanks 
would provide an additional capacity of 127 mgd. All of the aeration tanks would require 
baffles, mixers, MLR pumps, and methanol storage and dosing equipment. The capacity of 
the existing plant is less than the de-rated capacity described in Chapter 1 because this 
alternative assumes that all the maximum month flow is directed to the existing clarifiers, 
while the capacity rating in Chapter 1 assumed only 30 mgd through the existing clarifiers. 
This higher flow results in a decreased MLSS concentration and reduces the capacity of the 
existing plant. This does not fit within the available site area. Figure 2.13 provides a 
schematic of the footprint impact of this alternative.  

For the Bardenpho MBR alternative, the existing plant would be de-rated to approximately 
30 mgd and a parallel MBR plant would be added consisting of seven new aeration tanks 
(with a total volume of 25 MG) and 20 new membrane tanks. Membrane tank sizing was 
based on continuous 20 degree flux rates of 15 gallons per day per square foot (gpd/sf) of 
membrane area. As is shown in Figure 2.14, this alternative fits on the site and allows room 
for minimal expansion. In this design the existing activated sludge system would handle 
peak flow rates. It was assumed that the peak flows up to 242 mgd would pass through the 
existing activated sludge clarifiers while the MBR process was operated at a constant flow 
of approximately 114 mgd.  



 

pw:\\Carollo\Documents\Client\WA\King County\7683E00\Deliverables\Final Report\Fig 2.13.docx 

 

BARDENPHO 3 MG/L TIN (YEAR ROUND) FOOTPRINT 
 

FIGURE 2.13 
 

KING COUNTY DEPARTMENT OF NATURAL  
RESOURCES AND PARKS 

ASSESSMENT OF POTENTIAL NITROGEN REMOVAL TECHNOLOGIES AT THE SOUTH TREATMENT 
PLANT AND THEIR IMPACT ON FUTURE WATER REUSE PROGRAM DEVELOPMENT 

New 
Aeration 
Basins 

Existing aeration 
basins modified with 
new baffle walls, 
mixers and diffusers 



 

pw:\\Carollo\Documents\Client\WA\King County\7683E00\Deliverables\Final Report\Fig 2.14.docx 

 

BARDENPHO - MBR 3 MG/L TIN  
(YEAR ROUND) FOOTPRINT 

 
FIGURE 2.14 

 
KING COUNTY DEPARTMENT OF NATURAL  

RESOURCES AND PARKS 
ASSESSMENT OF POTENTIAL NITROGEN REMOVAL TECHNOLOGIES AT THE SOUTH TREATMENT 

PLANT AND THEIR IMPACT ON FUTURE WATER REUSE PROGRAM DEVELOPMENT 

New 
Aeration 
Basins 

Membrane 
Tanks 

Existing aeration basins 
modified with baffle 
walls, mixers and 
diffusers 



June 29, 2010 - FINAL 2-24 
pw://Carollo/Documents/Client/WA/King County/7683E00/Deliverables/Final Report/Ch02.docx 

The adequacy of any nutrient removal scheme depends on the interplay between loading 
and regulatory requirements. The Bardenpho MBR alternative was sized on the assumption 
that nitrogen removal requirements would be met over a maximum month of loading. The 
analysis was based on steady state modeling in Carollo’s Biotran program and in the 
commercial model BioWin, but a sensitivity analysis was performed in BioWin to investigate 
the effects of dynamic loading.  

In the Bardenpho-IFAS alternative, the existing aeration basins would be converted to IFAS 
basins. Depending on manufacturer’s claims and assumed packing densities, between 2 to 
16 new aeration basins (with a volume of 4.4 MG each) would be required. An initial 
conservative sizing for IFAS using random media was based on the default packing density 
from the BioWin media reactor of 25 percent. Subsequent communication from the random 
media manufacturer indicated that densities up to 65 percent could be used. For the 
conservative sizing assumption (using the 25 percent packing density), four new secondary 
clarifiers were assumed to allow the plant to run at a higher MLSS concentration. As is 
shown in Figure 2.15, the conservative sizing assumption would not fit on the site. 
However, a Bardenpho IFAS alternative would fit on the site assuming the aggressive 
sizing assumption shown in Figure 2.16. The aggressive sizing was based on the 
assumption that an effective MLSS concentration in the existing aeration tanks could be 
maintained by use of sponge media of approximately 8,500 mg/L, including both free and 
embedded biomass. This assumption has been based on experience at one operating 
facility in the U.S. Sizing for this alternative by the manufacturer assumed 10,000 gpd of 
methanol use, approximately three times the amount required for the Bardenpho MBR 
alternative. 

For the BAF/DNF alternative, the existing plant would be operated in the same manner as it 
is currently operated, resulting in no change in capacity. To achieve the 3 mg/L TIN (year-
round) limit, 52 BAF units and 19 DNF units would be added. This sizing was based on a 
loading rate of 28 ppd/kcf for nitrification and 98 ppd/kcf of nitrate loading for denitrification. 
Methanol addition would be required for the DNF. Peak hydraulic flows of 242 mgd would 
be handled through the existing plant as they currently are, with up to 144 mgd going to the 
BAF and DNF and the remaining flow going to effluent. This alternative fits on the site and 
allows for minimal expansion as is shown in Figure 2.17. 

Table 2.3 summarizes the footprint requirements of each alternative. Footprint estimates 
are primarily for comparative purposes and do not account for additional features that can 
consume footprint such as roads, odor control, and ancillary equipment, etc. The 
Bardenpho alternative requires the greatest footprint and does not fit on the site while the 
BAF/DNF and Bardenpho-MBR alternatives provide the most available space for future 
expansion. The Bardenpho-IFAS alternative could be very attractive from a footprint 
standpoint if the aggressive version of manufacturer’s claims and assumed packing 
densities could be confirmed.  
  



 

pw:\\Carollo\Documents\Client\WA\King County\7683E00\Deliverables\Final Report\Fig 2.15.docx 